SEPA
FACT SHEET

Public Comment Period Start Date: March 31, 2011
Public Comment Expiration Date: May 2, 2011

The United States Environmental Protection Agency (EPA)
Plans To Reissue A Draft National Pollutant Discharge Elimination System (NPDES)
Permit

The City of Weiser
Wastewater Treatment Plant

Technical Contact:

John Drabek
Email: drabek.john@epa.gov
Phone: 206-553-8257 800-424-4372, ext. 8257

Permit No. ID002029-0

EPA is Reopening for Public Comment a Draft NPDES Permit

EPA is reopening the public comment period on the draft permit for the facility referenced above,
pursuant to 40 CFR 124.14(c).

EPA is seeking public comment on the following issues:

e The 7.5 year compliance schedule that allows the City to land apply to meet the
phosphorus effluent limits in the permit; and

e The antidegradation analysis.

e Changing the annual total phosphorus limitations to seasonal limitations.
The original public comment period was January 28, 2010 to March 3, 2010.
State Certification for Facilities that Discharge to State Water

Section 401 of the federal Clean Water Act requires EPA to seek State certification before issuing
a final permit. On November 30, 2010 the Idaho Department of Environmental Quality issued a
final Section 401 Water Quality Certification for the reissuance of the City of Weiser NPDES
permit. IDEQ certified both the 7.5 year compliance schedule, the antidegradation analysis and
the seasonal total phosphorus limitations comply with the water quality standards of the State of
Idaho.

Description of the Facility

The City of Weiser owns, operates and has maintenance responsibility for a facility that treats
domestic sewage that is primarily from local residents and commercial establishments through a
separated sanitary sewer system. Jon-Lin Foods, LLC formerly Appleton Produce, Inc. is the


mailto:drabek.john@epa.gov

only industrial discharger to the system and discharges approximately 0.046 million gallons per
day (mgd) to the treatment system. They produce onion rings and other frozen food products.

Primary treatment consists of screening. Secondary treatment is biological using the activated
sludge process in four aeration basins where wastewater is vigorously mixed with air and
microorganisms acclimated to the wastewater in a suspension for several hours. This suspended
growth process is designed to remove biodegradable organic material and organic nitrogen-
containing material by converting ammonia nitrogen to nitrate. The microbial growth is
suspended in the aerated water mixture where the air is pumped in to allow oxygen transfer. The
suspended growth process speeds up the work of aerobic bacteria and other microorganisms that
break down the organic matter in the sewage by providing a rich aerobic environment where the
microorganisms suspended in the wastewater can work more efficiently. The microorganisms
grow in number and the excess biomass is removed by settling in the secondary clarification
tanks. Now activated with millions of additional aerobic bacteria, some of the biomass is used
again by returning it for mixing with incoming wastewater. Disinfection is by chlorination.

Digested solids are treated by a dissolved air floatation tank and three aerobic digesters, Solids
and filtrate are separated with the filtrate returning to the headworks and the pressed solids hauled
to a landfill for final disposal.

The facility serves a population of 5,500 and has a design flow rate of 2.43 mgd. The annual
average daily flow reported in the permit application is 1.20 mgd, while the maximum daily flow
rate was 1.40 mgd.

Public Comment

Persons wishing to comment or request a Public Hearing on the 7.5 year compliance schedule, the
antidegradation analysis or the change from annual effluent limitations to seasonal limits may do
so in writing by the expiration date of the Public Comment period. A request for a Public Hearing
must state the nature of the issues to be raised as well as the requester’s name, address and
telephone number. All comments and requests for Public Hearings must be in writing and should
be submitted to EPA as described in the Public Comments Section of the attached Public Notice.

After the Public Notice expires, and all comments have been considered, EPA’s Regional
Director for the Office of Water and Watersheds will make a final decision regarding the reissued
permit. EPA received comments during the previous public comment period on this permit. EPA
will address these comment along with any comment received during this comment period before
issuing the final permit to the facility. The permit will become effective 30 days after the date of
issuance, unless an appeal is submitted to the Environmental Appeals Board within 30 days.

Documents are Available for Review.

The draft permit and fact sheet are posted on the Region 10 website at
http://yosemite.epa.qov/r10/WATER.NSF/NPDES+Permits/DraftPermitsID Copies may also be
requested by writing to EPA at the Seattle address below, by e-mailing
washington.audrey@epa.gov, or by calling Audrey Washington at 206-553-0523 or (800) 424-
4372 ext 0523 (within Alaska, Idaho, Oregon, & Washington). Copies may also be inspected and
copied at the offices below between 8:30 a.m. and 4.00 P.M., Monday through Friday, except
federal holidays. In Seattle, visitors report to the 12" floor Public Information Center.

EPA Region 10 (206) 553-0523
1200 Sixth Avenue, Suite 900, OWW-130
Seattle, Washington 98101-3140


mailto:washington.audrey@epa.gov
http://yosemite.epa.gov/r10/WATER.NSF/NPDES+Permits/DraftPermitsID

EPA Idaho Operations Office (208) 378-5746
1435 North Orchard Street
Boise, Idaho 83706

Idaho Department of Environmental Quality  (208) 736-2190
Twin Falls Regional Office

1363 Fillmore Street

Twin Falls, 1D 83301

Basis for Reopening Public Comment Period

Additional Compliance Schedule

During the original public comment period, the City of Weiser (City) proposed a second
compliance schedule to allow for land application to meet the phosphorus limits in the draft
permit. Specifically, the City stated the following:

Due to the time required to locate suitable property, negotiate and complete a purchase, and
complete environmental impact study for the new site, the City would not be able to consider a
new plant site as an option with a five year compliance schedule. More specifically the two
options being considered would reduce or remove effluent flow to the Snake River.

“One option is to purchase new property and build an entire new lagoon treatment system at a
new location. The new treatment system would consist of a facultative lagoon, winter storage
lagoon and a land application site. Wastewater would be treated year round in the facultative
lagoon and discharged to the winter storage lagoon. The effluent in the winter storage lagoon
would be used to grow alfalfa or other suitable crops on the land application site during the
summer. All of the stored water would be used each summer. Thus, discharge to the Snake River
would be eliminated year-round.

A second option would be to upgrade the existing plant and purchase new property for land
application during the summer. The treatment system upgrades would be those necessary to keep
the plant operating for 20 plus years to meet all the permit limits during the period when
phosphorus limits do not apply (May 1 to September 30). Water would be treated at the plant
year-round and discharged to the Snake River from October 1 to April 30 and to a summer
storage lagoon from May 1 to September 30. The water in the summer storage lagoon would be
used to grow alfalfa (or other suitable crops) on the land application site during the summer. All
the stored water would be used each summer. This discharge to the Snake River would be
eliminated from May 1 to September 30.” The city finds acceptable a compliance schedule of
seven years and six months shown in the figure below.






EPA has determined that it will add an alternative compliance schedule to the final permit